



# REPORT

0622505-RER2

## EKOTEKS

<b>REPORT NUMBER:</b>	0622505-RER2
<b>DATE IN:</b>	05.07.2006
<b>DATE OUT:</b>	06.09.2006
<b>BUYER NAME:</b>	SOLVAIRE CAREZZA DI GIROLAMO MAZZONE
<b>CLIENT NAME</b>	SOLVAIRE CAREZZA DI MAZZONE G.
<b>ADDRESS:</b>	VIALE PAOLO VI, 20 26866 SANT'ANGELO LODIGIANO LOCALITA MALPENSATA (LODI) ITALY
<b>CONTACT PERSON</b>	GIROLAMO MAZZONE

<b>SAMPLE DESCRIPTION:</b>	<b>Sample 1:</b> One sample of (claimed to be 100% Cotton) white weft knit toweling. <b>Sample 2:</b> One sample (claimed to be 100% Cotton) white woven fabric. <b>Sample 3:</b> One sample of (claimed to be 100% Cotton) white weft knit toweling. <b>Sample 4:</b> One sample (claimed to be 100% Cotton) white woven fabric.
<b>ORDER NUMBER:</b>	-
<b>ARTICLE NUMBER:</b>	-
<b>END USE:</b>	-
<b>CARE LABEL:</b>	-

REQUIRED TESTS	RESULT	COMMENTS
<b>ECOLOGICAL TESTS</b>		
Antibacterial Activity-Sample 1	P	
Antibacterial Activity-Sample 2	P	
Antibacterial Activity-Sample 3	P	
Antibacterial Activity- Sample 4	P	
P:Pass F:Fail R:Refer to retailer technologist. Requirements were given by vendor.		

REMARK: This report can not be reproduced except in full, without written approval of the laboratory. The results given in this report belong to the received sample. Original samples are kept for 1 month and all technical records are kept for 5 years unless otherwise specified. The reported uncertainty is based on a standard uncertainty multiplied by a coverage factor  $k=2$ , providing a level of confidence of approximately 95 %. Tests marked (\*) in this report are not included in the DAP Accreditation Schedule for this Laboratory.





# REPORT

0622505-RER2

## EKOTEKS

Note: The report issued on 03.08.2006 with the report number 0622505-RER was withdrawn and replaced with the report 0622505-RER2 issued on 06.09.2006 due to the vendor's request to change buyer name, client name, address and contact person name.

Işıl Erkayalı  
Supervisor

Controlled by  
Melek Zengin

H.Özlem Çavumirza  
Technical Manager

## TEST RESULTS

**ANTIBACTERIAL ACTIVITY; ASTM E2149:2001**  
Performed on original fabric.

### Sample 1

#### RESULT

Anti bacterial activity is 99.9% effective

Microorganism: Staphylococcus aureus (ATCC 6538, Gram (+))

#### REQUIREMENT

Min %60

**ANTIBACTERIAL ACTIVITY; ASTM E2149:2001**  
Performed on original fabric.

### Sample 2

#### RESULT

Anti bacterial activity is 99.8% effective

Microorganism: Staphylococcus aureus (ATCC 6538, Gram (+))

#### REQUIREMENT

Min %60

**ANTIBACTERIAL ACTIVITY; ASTM E2149:2001**  
Performed on original fabric.

### Sample 3

#### RESULT

Anti bacterial activity is 99.8% effective

Microorganism: Staphylococcus aureus (ATCC 6538, Gram (+))

#### REQUIREMENT

Min %60





**EKOTEKS**

# REPORT

0622505-RER2

**ANTIBACTERIAL ACTIVITY; ASTM E2149:2001**  
Performed on original fabric.

**Sample 4**

## RESULT

Anti bacterial activity is 99.9% effective

## REQUIREMENT

Min %60

Microorganism: Staphylococcus aureus (ATCC 6538, Gram (+))

